
                                            LAUREN 2151.50
POS NR. SPARE PART DESCRIPTION PCS. PR0DUCT NUMBER

1 CAP 2 2070.53
2 O-RING SEAL 0.15x0.06"   (4x1.6)mm 2 9917.046

3 SCREW M4x10 2 9903.245
4 CAP M8x1 2 2070.49
5 HANDLE BASE 2 2070.33
6 RING 2 2070.76

98.20021 TIK GNITNUOM EVLAV7
8a LEFT CARTRIDGE G1/2"-90° TEETH =16 1 2002.86
8b RIGHT CARTRIDGE G1/2"-90° TEETH=16 1 2002.87

04.32121 "2/1 YDOB EVLAV9
10 HOSE G1/2"                                                                    2 2900.60
11 HOSE G1/2"                                                                 2       2901.03
21
31

14 SPOUT 
15 SPOUT RING 
61
71

20 NOZZLE 1 2016.29
21 T-PIPE 1 2016.28

6A2.610218/3G EPIP GNITNUOM22
86.21121PAC EVITCETORP32

24 PLUG SOCKET 1 2112.50
66.21121 REHSAW REPPU52
56.21121REHSAW REWOL62

27 O-RING SEAL 1.19"x0.12" (30.2x3)mm 1 2112.67
28 METAL PLUG 1 2112.54
29 RUNNER PLUG 1 2112.62
30 NUT M6 1 2112.64
31 SCREW M6x50 1 2112.63

85.21121 "4/1 1G YDOB NIARD23
33 SLEEVE 1 2112.61
34 NUT G1/2 1 2112.59
35 BALL ROD 1 2112.60
36 CONNECTOR 1 2118.69
37 LIFTER ROD 1 2303.45
38 ROD 1 2240.52

L=11.81" (L=300)mm

L=17.7" (L=450)mm

1       2009.63
1       2009.94

1 2112.27
           AERATOR 1 2402.86

13.61021 REHSAW REBBUR
33.61021 REHSAW LEETS

18 NUT G3/8" 1 2410.08
19 O-RING SEAL 0.4"x0.09" (10.3x2.4)mm 1 9916.086

TRESNI ROTAREA

39 HANDLE BODY 2 2070.41
40        LEVER 2 2070.45
41        KNOB 1 2070.31


